STUDY OF TRAPPING AND INTERMIXING OF DELHI DRAINS FOR
REJUVENATION OF THE RIVER YAMUNA

A DISSERTATION
SUBMITTED IN PARTIAL FULFILLMENT OF THE REQUIREMENTS

FOR THE AWARD OF DEGREE
OF

MASTER OF TECHNOLOGY IN
ENVIRONMENTAL ENGINEERING
Submitted by:

PRATEEK SHUKLA
2K18/ENE/08

Under the supervision of
PROF. S.K. SINGH

Ty
& &

N/ ! s,

& <* 'Y

dtg/

IRETS

;<\DELTECH />
Srs

DEPARTMENT OF ENVIRONMENTAL ENGINEERING

DELHI TECHNOLOGICAL UNIVERSITY
(Formerly Delhi College of Engineering)
Bawana Road, Delhi-110042

JUNE, 2020



CANDIDATE’S DECLARATION

I, Prateek Shukla (2K18/ENE/08), student of M.Tech (Environmental Engineering),
hereby declare that the project Dissertation titled ‘STUDY OF TRAPPING AND
[...]
Road), Mori Gate Drain & Quadasia Drain, Tonga Stand Drain, Civil Military Drain, Delhi Gate
Drain, Dr. Sen Nursing Home Drain, Drain No. 14, Barapullah Drain, Taimoor Nagar Drain,
Tughlakabad Drain, Tekhand Drain). Inspection of other 39 drains was also done for the
prevention of pollution in the river Yamuna due to intermixing of sewage in storm water drains.
For the inspection purpose, whole area of Delhi was divided into four zones (North, South, East
and West). Each site was inspected under the supervision of Engineer provided by Delhi Jal
Board. The prevailing conditions of the various drains of Delhi are shown along with the relevant

photographs in observations.

3.2 PROCESS OF INSPECTION

e The Superintending Engineer of the respective zone was informed about the inspection
prior to the day of visit.

e The role of Superintending Engineer was to appoint the Junior Engineer or Assistant
Engineer of that locality as per the availability.

e The Engineer appointed by the Superintending Engineer used to take me to the respective
location.

e The condition of the drain was observed, noted and was compared with the remedial
action proposed at that particular location.

e The Remarks were noted along with latitude and longitude of that particular location.

e At last, the filled Google form was sent to professor of Delhi Technological University

and then the final report was sent to hon’ble National Green Tribunal.

3.3 LOCATIONS
The locations covered all the four zones of Delhi. The locations included the 14 major drains of

20



Delhi and other 39 locations.

IRRIGATION AND FLOOD CONTROL DEPARTMENT,GOVT. OF N.C.T. OF DELHI. (DRAINAGE MAP)

A R .mmmu‘!’“"““
DISTT SONEPAT y - \ Y o Nockrn 8
o raga \ = = 3 ( 3 3 :
) wagaons . : PALL
. ; Oy

7 - s ; L &
< § <4 - \ proenes

d
HE

=

Lanrawax

£ |ragoa /
At

W

AR

R%TAK

/

P anmxina

/

DISTT -
/
s

B ’7
EAST PAT]

N 2
\ /7 NGR. KAROLB
=
7. SHADIPUR
Z BIRLA /™

BAPRAULA

o o

\w,uwk“
BRAK cell) L=
MUNDELA KALAN X N’ATAFG ¥
NG PORD DRAIN (NB4)

o
suatina / Ry, HCHANAKYAPURY
= / <
wam | A /" DHAULAKURR ~__ S_A/I‘-DARIANG =

\\:sfmm_m}mk

e
R.K.PURAM
VASANT VIHAR &

J L.N.UNIVERSITY

“LADO SARAL o
$ VASANT KUNJ ]
. K o O U MEHRAULT o T”GHLAQ'\“(\
DISTT. ¢ A o s— X DR =SSN
GURGAON P 55 . CHHATAR PUR
Dl A suLTANR\UR =
DETAILS OF DRAINS UNDER CONTROL OF 1 & F.C. DEPARTMENT o \
A\&()LA
= JAUNA PUR W om2)
- Soopemontary Drain - Najaigarh O ,/
2. Pajam Drain s
2 Bawana Escape 1o7e | 1829 61 3. Pajam Link Drain
3. DrainNo.6 wur | ssr | a6z . Najal Garh Pond Drain
4. Buran Creek s | 1476 n 5. Nasi
5. Burari Drain 579 544 25 6. Bijwasan Drain
6. Bankner Link Drsin 550 | e 118 7 panke o D 000
7. New Drain 540 28,038 1180 ! ‘Shahbad Mohammadpur Drain 0.56 2427.00 155
8. Khera Khurd Drain 521 1013 n 9. Bhupania Chudania Drain 855 37037 1430
9. Ghoga Link Drain 618 1480 58 (including Haryana portion)
10. Naya Bas Link Drain 300 29 a2 10. Whodhela Drain 1250 155400 | &0 [ .
11, Sanoth Link Drain 300 1,082 a1 11, Nangli Sakrawati Link Drain 234 2070 | 24 ) abraL
12. Alpor Link Drain 088 o2 3 12 Dichaon Kalan Link Drain o048 1205 | 13
280 250 10 13. Kharkari Rondh Link Drain 153 1205 | 15
154 520 "
oz w40 141
sa7 | tewoas | 1700
400 15000 | 18
4] Trans Vasina Area - North East and East el
36.85 47138 1820 1. Trunk Drain No.I 1362
o5 | 2202 o5 2. Tk Drain No. I 4se | 274000 | 1766 ABBREVIATION LEGEND
11.40 2500 100 3. Shahdara Outfall Drain 5943
082 250 10 4. Ghazipur Drain 6241 674190 | 5143 1. [ Avpur Block A8 T [ By nerConires —
s. Link Drain a 15170 | 1150 2| Kanjhawala Biock B Deparinact
268 sis 2 6. Karawal Nagar Drain 248 1250 | 498
re LD s | B 2 | |5 aen o | nm| B 5 Nasigam Bock e Z | Dot o B
ot Link Dra 378 s s 8 Bu 2835 04 | 212 4 [Trans Yamuna Area i
8. Nangal Thakran Llﬂk DIIIV\ 1554 6 9. Escapc rain No. | 3.00 100.00 283 3 ROADS
5. Bawana Jnool Link Dra T8 1554 8 10. Excapo Drain No. 0425 906 | 35 5. |Menvaul Block e T o .
10. Nangloi Drain 860 3561 n [__11. Reset Drain WAYD:LINES: R—
1. Madanpur Drain 823 4921 190 5| Mehrauii Block - South Delhi 5 | NTER STATE BORDER ———r]
12 Karan SomanbiegarDran| 780 | 2878 e [Bf et HOTE- TS DRAWNG IS WDICATVE_3_sHoULD
113. Sultanpur Drain 902 1657.6 & 2 Asola Drain HOT BE USEO FOR ANY OTHER PURFOSE 6 | RVER COURSE | ———
4. Rasulpur Link Drain 076 1295 5 7. | IRRIGATION CHANNEL e—
15. Mundka Peripheral Drain |  2.50 686.4 104 o in
[16. Ranhola Pon Drain oes 259 10 e Brain s —

Figure 9: Map shows drainage zones of Delhi as defined by I&FC.

21




3.4 INTERCEPTORS SEWER STRATEGY

The Delhi government has cleared Rs 1,950-crore venture to tap channels conveying sewage
from states not associated with the city sewers. Interceptor sewers to be utilized for tapping is
seen by the legislature as a transitory answer for the issue of untreated water arriving at the
Yamuna. The administration intends to lay sewers all through the city over the long haul.

The task is a restrained rendition of a Rs 3,150-crore proposition originally mooted by the Delhi
Jal Board in 2006. It includes laying 50 km of interceptors, 2-3 meters in breadth, to capture 150
little depletes releasing into three significant channels in the capital- - Najafgarh, Supplementary
and Shahadra. The three channels contribute 70 percent of the release of 3,600 million liters
every day (MLD) of sewage into the Yamuna. Another 13 channels will be taken advantage of
sewers under restoration. Four channels including one close to the Sarita Vihar connect
conveying around 690 MLD finds no notice in the arrangement, which has been cleared without
undertaking reviews coordinated by the preeminent court. The blocked waste will be taken to a
siphoning station and afterward to a sewage treatment plant (STP). At places, the course is
winding. For instance, sewage from a channel close to the Yamuna Vihar stp would be sent to an
inaccessible siphoning station, while siphoning straightforwardly to the plant would have been
reasonable since, every kilometer of sewer costs nearly Rs 20 crore. Likewise in rainstorm the
wastewater will sidestep the interceptors into the Yamuna.

Delhi's stps can lessen sewage's natural oxygen request to just 20mg/l (in the event that they
work); 3 mg/l will make the waterway fit for washing. So the rewarded water will require in

excess of multiple times weakening.

22



INTERCEPTOR SEWER PROJECTS

0 Sewage runs directly into the open 1 The intercer
drainage system, polluting the Yamuna and its from subdrains to a
treated effluentisre
system,

r sewer diverts sewage
atment plant (STP);
sed back into the drain

Figure 10: Interceptor Sewer Project

The Jal Board is venturing out, a progression of "interceptor sewers™ which will catch dark
water in the channel framework and occupy it to close by sewage treatment plants. In the

primary stage, significant tributary channels are caught.

INTERCEPTOR SEWER PROJECTS

2 The process is repeated for the 3 Finally, surrounding neighbornoods are

raing; the interceptor sewer system now provided with piped sewer infrastructure, with
ewage from sub-subdrains to the STP, the interceptor sewers now serving as trunk
bypassing the subdrain entirely. inkes to the STP.

Figure 11: Modification of Interceptor Sewer Project

A future stage will catch the tributaries of those tributaries. Eventually channeled sewage

23



foundation will be introduced in as of now unsewered regions, and the interceptor sewers will

fill in as trunk lines, transmitting waste straightforwardly from structures to treatment plants.
3.5 SEQUENCING BATCH REACTOR

After going through all the wastewater technologies it was concluded that sequencing batch
reactor (SBR) was the best technology that could be adopted for the establishment of small

scale Sewage Treatment Plants (STPs). The SBR treatment method is described below.

SBR: The sequencing batch reactor (SBR) is a fill-and draw enacted slop framework for
wastewater treatment. In this framework, wastewater is added to a solitary "cluster" reactor,
rewarded to evacuate bothersome segments, and afterward released. Adjustment, air
circulation, and explanation would all be able to be accomplished utilizing a solitary cluster
reactor. To improve the exhibition of the framework, at least two bunch reactors are utilized in
a foreordained grouping of tasks. SBR frameworks have been effectively used to treat both
metropolitan and mechanical wastewater. They are particularly appropriate for wastewater
treatment applications portrayed by low or discontinuous stream conditions.

Description of a Wastewater Treatment Plant Using an SBR

An ordinary procedure stream schematic for a metropolitan wastewater treatment plant
utilizing a SBR is appeared in Figure 1. Influent wastewater for the most part goes through
screens and coarseness expulsion before the SBR. The wastewater at that point enters a
somewhat filled reactor, containing biomass, which is accustomed to the wastewater
constituents during going before cycles. When the reactor is full, it acts like an ordinary
initiated slime framework, however without a constant influent or emanating stream. The air
circulation and blending is suspended after the organic responses are finished, the biomass
settles, and the rewarded supernatant is expelled. Abundance biomass is burnt through
whenever during the cycle. Visit squandering brings about holding the mass proportion of
influent substrate to biomass almost steady from cycle to cycle. Consistent stream frameworks
hold the mass proportion of influent substrate to biomass steady by changing return initiated
slop stream rates ceaselessly as influent stream rates, attributes, and settling tank sub-current

focuses fluctuate. After the SBR, the "cluster" of wastewater may stream to a balance bowl

24



where the wastewater stream rate to extra unit prepared can be is controlled at a decided rate.
Now and again the wastewater is sifted to evacuate extra solids and afterward purified. As
outlined in following figure, the solids taking care of framework may comprise of a thickener
and an oxygen consuming digester. With SBRs there is no requirement for return enacted ooze

(RAS) siphons and essential slop (PS) siphons like those related with ordinary initiated muck

frameworks.
TO SOLIDS HANDLING,
DISFOSAL, OR
BENEFICIAL REUSE
DIZESTION
THICKENING EFFLUENT
NFLUENT
SCREENING! SBR  EQUALIZATION FILTRATION DISINFECTION
GRINDING

Figure 12: Process flow diagram for a typical SBR

With the SBR, there is normally just a single slop to deal with. The requirement for gravity
thickeners before absorption is resolved dependent upon the situation relying upon the
attributes of the ooze. A SBR fills in as an adjustment bowl when the vessel is loading up with
wastewater, empowering the framework to endure top streams or pinnacle loads in the influent
and to even out them in the clump reactor. In numerous traditional actuated slop frameworks,
separate balance is expected to shields the natural framework from top streams, which may
clean out the biomass, or pinnacle loads, which may disturb the treatment procedure. It ought
to likewise be noticed that essential clarifiers are commonly not required for city wastewater
applications before a SBR. In most customary actuated muck wastewater treatment
plants,primary clarifiers are utilized before the organic framework. Be that as it may, essential
clarifiers might be suggested by the SBR maker if the all out suspended solids (TSS) or

biochemical oxygen request (BOD) are more noteworthy than 400 to 500 mg/L. Memorable

25



information ought to be assessed and the SBR maker counseled to decide if essential clarifiers
or evening out are suggested preceding a SBR for city and mechanical applications. Leveling
might be required after the SBR, contingent upon the downstream procedure. On the off
chance that leveling isn't utilized preceding filtration, the channels should be estimated so as to
get the clump of wastewater from the SBR, bringing about a huge surface zone required for
filtration. Estimating channels to acknowledge these "group™ streams is typically not plausible,
which is the reason evening out is utilized between a SBR and downstream filtration. Separate
adjustment following the natural framework is commonly not required for most traditional
enacted ooze frameworks, in light of the fact that the stream is on a nonstop and progressively

steady premise.

26



CHAPTER 4

OBSERVATIONS AND RECOMMENDATIONS

4.1 LIST OF DRAINS MONITORED

The following list contains the 14 major drains of Delhi which are contributing heavily in
polluting the river Yamuna. The observations include the name of the drain with their
approximate discharge in MGD. It also includes the identified problems during the inspection

along with their relevant photograph(s).

Sr. No. Name of Drain

1. Arunanagar Drain /Magazine Road Drain
2 Sweeper’s Colony Drain

3. Khyber Pass Drain

4. Metcalf House Drain (Bela Road)
5. Mori Gate Drain & Quadasia Drain
6. Tonga Stand Drain

. Civil Military Drain

8. Delhi Gate Drain

9. Dr. Sen Nursing Home Drain

10. Drain No. 14

11. Barapullah Drain

12. Taimoor Nagar Drain

27




13.

Tughlakabad Drain

14.

Tekhand Drain

IN

Western Yamuna Canal
Tejewala Barrage

Wazirabad Barrage

Dak Pathar

Hathnikund

Yamuna Nagar

Fandabod W
Ballabhgarh |

Himalayan Segment
(172 Kilometers)

Eastern Yamuna Canal

Upper Segment
(224 Kilometers)

/‘ROkhﬂlﬂ Barragée—————— Dclhi Scgment

¢ (22 Kilometers)

Eutriphicated Segment
(490 Kilometers)

W Eiawsh

Diluted Segment
(468 Kilometers)

Allahabad

Ken River

Figure 13: Map of River Yamuna showing the Delhi segment

28




Table 4.1: OBSERVATIONS OF ARUNANAGAR DRAIN / MAGAZINE ROAD DRAIN

Date of Visit

Name of the Drain

Discharge

Identified Problems

26.04.2019

Arunanagar Drain /
Magazine Road Drain

4.5MLD

Sewerage system
from Arunanagar, old
Chandrawal Village
and Tibetan Camp
doesn’t have a sewage
outfall.

Maintenance of point
of interception is
poor.

Leakage/overflow of
sewage was observed.

Solid waste
accumulation was
observed.

TABLE 4.2: OBSERVATIONS OF SWEEPER’S COLONY DRAIN

Date of Visit

Name of the Drain

Discharge

Identified Problems

26.04.2019

Sweeper’s Colony
Drain

4 MLD

Sewage outfall from
sweeper’s colony
Leakage from
interceptor sewer
(Gate open)
Freshwater outfall
from Chandrawal
WTP (Backwash)

Solid waste
accumulation at
interception point

29



TABLE 4.3: OBSERVATIONS OF KHYBER PASS DRAIN

Date of Visit Name of the Drain Discharge

Identified Problems

26.04.2019 Khyber Pass Drain IMLD

Sewage from
Arunanagar, old
Chandrawal Village,
Chandrawal JJ cluster,
and Tibetan Camp etc.
Maintenance of point
of interception is poor
Leakage/overflow of
sewage .Leakage of
freshwater Solid
waste accumulation at
interception point

TABLE 4.4: OBSERVATIONS OF METCALF HOUSE DRAIN (BELA ROAD)

Date of Visit Name of the Drain Discharge

Identified Problems

26.04.2019 Metcalf House Drain 5 MLD

Solid Waste
accumulation.
Leakage of freshwater
Faulty gate (open
during inspection)

TABLE 4.5: OBSERVATIONS OF MORI GATE DRAIN

Date Name of the Drain Discharge

Identified Problems

26.04.2019 Mori Gate Drain 9-10 MLD

Leakage/overflow of
sewage from Old
Delhi and Mori Gate
area (Leakage from
sewered area)
Leakage from ISBT
and area around

Solid waste
accumulation at

30



interception point

TABLE 4.6: OBSERVATIONS OF TONGA STAND DRAIN

Date of Visit Name of the Drain Discharge

Identified Problems

26.04.2019

Tonga Stand Drain

Solid Waste
accumulation

Leakage of sewage
from Old Delhi
Railway station area

Sewage and solid
waste from
unauthorised colony
immediately before
outfall

Open defecation near
the point of outfall

TABLE 4.7: OBSERVATIONS OF CIVIL MILITARY DRAIN

Date of Visit Name of the Drain Discharge

Identified Problems

26.04.2019 Civil Military Drain 2.5 MLD

Leakage and overflow
of sewage from
Chandni Chowk area

Leakage of sewage
from the gate of
regulator

Open defecation near
the point of outfall